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SPECTFICATION BIAK | MAX | MAX | MAX] MAX | MAX 500 ) MIN| 999 1999.0 1999.0
04 213H1E6440100 2131481 2 1. 00 Cmmek 12 50mmol 1 9. 100 c/ /N 5 17 20 18 k] T| 292 382 37.0 a0 48 42
04 2130105910100 2121989 2 1. 00 Cmmek 12 50mmol 1 10. 000 c/ /N 5 2 23 14 11 3| 325 3B1)37.5 o2 44 48
04 2130105910200 2121989 2 1. 00 Cmmek 12 50mmol 1 9,690 c/ /N ] 2 23 14 11 3| 325 3B1)37.5 o2 44 48
04 213H1R6680100 2121989 2 1. 00 Cmmek 12 50mmaC 1 9,960 c/ /N 5 21 23 14 11 3| 325( 3To| 41.5 a4 48 46
04 213154480100 2172323 2 1. 00 Cmmek 12 50mmaC 1 8. 760 [V ] 20 26 10 11 10| 340 | 391 37.5 a1 45 46
153 2130154480200 2172323 2 1. 00 Omapk 12 50mmC 1 B.220 c/ /N 6 20 26 10 11 10| 340 391 37.5 a9 45 46
TOTAL: [ 55. 730
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WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE

SURVEYOR TO WITH THE STANDARD TECHNIQUE. EFFECTIVELY SEAL THE PRODUCT QUALITY CERTIFICATE.
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